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1. VERSION
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standards:
FCC Part15 (15.247) , Subpart, KDB 558074 D01
RSS-Gen, RSS-247 Issue 3
Standard
Section Test Item Result Remark
FCC part 15.203/15.247
(), :
RSS-Gen Section 6.8 Antenna requirement PASS
RSS-247 5.4
FCC part 15.207, . _
RSS-Gen Section 8.8 AC Power Line Conducted Emission PASS
FCC part 15.247 (b)(3),
RSS-247 Section 5.4(d) Conducted Peak Output Power PASS
FCC part 15.247 (a)(2), . o
RSS-247 Section 5.2(a) Channel Bandwidth& 99% OCB PASS
FCC part 15.247 (e), .
RSS-247 Section 5.2(b) Power Spectral Density PASS
FCC part 15.247(d),
RSS-247 Section 5.5 Band Edge PASS
FCC part 15.247(d), . .
RSS-247 Section 5.5 Conducted Spurious Emission PASS
FCC part 15.205/15.209,
RSS-247Section 3.3 & Spurious Emission PASS
RSS-Gen Section 8.10

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
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2.1 TEST FACILITY
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Bao'an District, Shenzhen, Guangdong, 518052, People’s Republic of China

FCC Test Firm Registration Number: 562200
Designation Number; CN1338

IC Registered No.: 11093A

CAB identifier: CN0019

2.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U - where expended uncertainty U is based on a standard

uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of approximately 95

% °

No. Item Uncertainty
3m camber Radiated spurious _

1 emission(9KHz-30MHz) U=4.5dB
3m camber Radiated spurious _

2 emission(30MHz-1GHz) U=4.8dB
3m chamber Radiated spurious _

3 emission(1GHz-6GHz) U=4.9dB
3m chamber Radiated spurious _

4 emission(6GHz-40GHz) U=5.0dB

5 Conducted disturbance U=3.2dB

6 RF Band Edge U=1.68dB

7 RF power conducted U=1.86dB

8 RF conducted Spurious Emission U=2.2dB

9 RF Occupied Bandwidth U=1.8dB

10 RF Power Spectral Density U=1.75dB

11 humidity uncertainty U=5.3%

12 Temperature uncertainty U=0.59°C
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3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT
Applicant: Shenzhen Qiuyu Electronic Co., Ltd
Address of applicant: 3F, E Building, Hongzhuyonggi Industrial Park, Lezhujiao village,

xixiang town, Bao'an District ,Shenzhen, China

Manufacturer: Shenzhen Qiuyu Electronic Co., Ltd

Address of manufacturer: | 3k g Building, Hongzhuyonggi Industrial Park, Lezhujiao village,
xixiang town, Bao'an District ,Shenzhen, China

Product Name: Artikl Frameo digital photo frame

Model No.: USAFDPF10BK, AFDPF10BK, USAFDPF10BW, AFDPF10BW
Sample number 2412148-1, 2412148-2, 2412148-3, 2412148-4

Test Model: USAFDPF10BK

Test sample number 2412148-1

Model Different.: All the models are electrical identical including the same software

parameter and hardware design (i.e., circuit design, PCB Layout, RF
module/circuit, antenna type(s) and antenna location, components on
PCB, etc.,), same mechanical structure and design (including product
enclosure, materials, etc.,).Only the name of the model, the
appearance color and whether it has a wood color frame are different

Serial No.: N/A

HVIN/Hardware version: USAFDPF10BK, AFDPF10BK, USAFDPF10BW, AFDPF10BW

FVIN/Software version: V1.0

Sample(s) Status: Engineer sample
Channel numbers: 802.11b/802.11g /802.11n(HT20):11
Channel separation: 5MHz

Modulation technology: 802.11b: Direct Sequence Spread Spectrum(DSSS)
802.11g/802.11n(H20)
Orthogonal Frequency Division Multiplexing(OFDM)

Antenna Type: FPC antenna
Antenna gain: 1.28dBi
Adapter 1

Manufacturer: Shenzhen Sunshine Technogical Co.,Ltd.
Model: XSC-0502000S

Input: AC100-240Vac, 50/60Hz, 0.4A

Output: DC 5V, 2A

Adapter 2

Manufacturer: TEKA Technology Co., Ltd.

Model: TEKA-AB1B050200US

Input: AC100-240Vac, 50/60Hz, 0.35A Max

Output: DC 5V, 2A

Power supply: DC 5V from Adapter

Adapter:
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Operation Frequency each of channel
Channel | Frequency | Chann | Frequency | Chann | Frequency | Chann | Frequency
el el el

1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz

2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz

3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency,
the middle frequency, and the highest frequency of channel were selected to perform the test, and
the selected channel see below:

Test channel

Frequency (MHz)

802.11b/802.119/802.11n(HT20)

/
Lowest channel 2412MHz /
Middle channel 2437MHz /
Highest channel 2462MHz /

3.2 DESCRIPTION OF TEST MODES

Transmitting mode

Keep the EUT in continuously transmitting mode

Remark: During the test,the dutycycle >98%, the test voltage was tuned from 85% to 115% of the
nominal rated supply voltage, and found that the worst case was under the nominal rated supply
condition. So the report just shows that condition’s data.

follows:

We have verified the construction and function in typical operation. All the test modes were carried
out with the EUT in transmitting operation, which was shown in this test report and defined as

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode

802.11b

802.11g

802.11n(HT20)

/

Data rate

1Mbps

6Mbps

6.5Mbps

/

Test Software

RFtester V1.0

Power level setup

802.11b:
802.11g:

802.11n(HT20):

85
85
90
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The products in the test report are used together with two types of adapters. We Conducted Emission and Radiated
Emission tests for both types of adapters.

Conducted Emission

AC Line

ADAFTER

EUT

Radiated Emission

AC Line

ADAFTER

EUT

Conducted Spurious

AC Line

3.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

ADAFTER

EUT

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note
/ / / / / /
Item | Shielded Type Ferrite Core Length Note
Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
) For detachable type 1/0O cable should be specified the length in cm in TLengths column.
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Conducted Emission

Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
Shielding Room ZhongYu Electron 7'3(L)X3#)(W)X2'9( BSL252 2024-10-27 | 2025-10-26
EMI Test Receiver R&S ESCI 7 BSL552 2024-10-27 2025-10-26
Coaxial Switch ANRITSU CORP MP59B BSL225 2024-10-27 2025-10-26
ENV216
2-L-V-NETZNACH ROHDE;‘;CHWA ENV216 BSL226 2024-10-27 | 2025-10-26
B.DE
Coaxial Cable BSL N/A BSL227 N/A N/A
EMI Test Software AUDIX E3 N/A N/A N/A
Thermo meter KTJ TA328 BSL233 2024-10-27 2025-10-26
Absorbing clamp E'ektroﬂg‘rﬁe'”mec MDS21 BSL229 2024-10-27 | 2025-10-26
LISN R&S ENV216 308 2024-10-27 2025-10-26
LISN R&S ENV216 314 2024-10-27 2025-10-26
Radiation Test equipment
Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
3m Semi- Anechoic 9.2(L)*6.2(W)* e Y
Chamber ZhongYu Electron 6.4(H) BSL250 2024-10-27 2025-10-26
* *
Control Room ZhongYu Electron 6'2(;)42(3)(\/\/) BSL251 N/A N/A
EMI Test Receiver Rohde & Schwarz ESU26 BSL203 2024-10-27 2025-10-26
SCHWARZBECK
BiConiLog Antenna | MESS-ELEKTRON VULB9163 BSL214 2024-10-27 2025-10-26
IK
Double -ridged A o
. 9 MESS-ELEKTRON BBHA 9120 D BSL208 2024-10-27 2025-10-26
waveguide horn IK
Horn Antenna ETS-LINDGREN 3160 BSL217 2024-10-27 2025-10-26
EMI Test Software AUDIX E3 N/A N/A N/A
Coaxial Cable BSL N/A BSL213 2024-10-27 2025-10-26
Coaxial Cable BSL N/A BSL211 2024-10-27 2025-10-26
Coaxial cable BSL N/A BSL210 2024-10-27 2025-10-26
Coaxial Cable BSL N/A BSL212 2024-10-27 2025-10-26
Amplifier(100kHz-3
GHz) HP 8347A BSL204 2024-10-27 2025-10-26
Amp"f'gﬁzz?Hz'zo HP 84722A BSL206 2024-10-27 | 2025-10-26
Amplifier AFS33-18002
(18-26GH?z) Rohde & Schwarz 650-30-8P-44 BSL218 2024-10-27 2025-10-26
Band filter Amindeon 82346 BSL219 2024-10-27 2025-10-26
Power Meter Anritsu ML2495A BSL540 2024-10-27 2025-10-26
Power Sensor Anritsu MA2411B BSL541 2024-10-27 2025-10-26
Wideband Radio
Communication Rohde & Schwarz CMW500 BSL575 2024-10-27 2025-10-26
Tester
Splitter Agilent 11636B BSL237 2024-10-27 2025-10-26
Loop Antenna ZHINAN ZN30900A BSL534 2024-10-27 2025-10-26
Breitband SCHWARZBECK BBHA 9170 BSL579 2024-10-27 | 2025-10-26
hornantenne
Amplifier TDK PA-02-02 BSL574 2024-10-27 2025-10-26
Amplifier TDK PA-02-03 BSL576 2024-10-27 2025-10-26
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PSA Series Rohde & Schwarz FSP BSL578 2024-10-27 | 2025-10-26
Spectrum Analyzer
RF Conducted Test.
Test Equipment Manufacturer Model Serial No. Date of Cal. Due Date
MXA Signal Agilent N9020A BSL566 2024-10-27 | 2025-10-26
Analyzer
EMI Test Receiver RE&S ESCI 7 BSL552 2024-10-27 | 2025-10-26
Spectrum Analyzer Agilent E4440A BSL533 2024-10-27 | 2025-10-26
MXG vector Signal Agilent N5182A BSL567 2024-10-27 | 2025-10-26
Generator
ESG Analog Signal :

Gorercior Agilent E4428C BSL568 2024-10-27 | 2025-10-26
USBSEES'Z?WH DARE RPR3006W BSL569 2024-10-27 | 2025-10-26
RF Switch Box Shongyi RFSW3003328 BSL571 2024-10-27 | 2025-10-26
Programmable

Constant Temp & WEWON WHTH-150L-40-88 BSL572 2024-10-27 | 2025-10-26

Humi Test
Chamber

0
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4. EMC EMISSION TEST

4.1 CONDUCTED EMISSION MEASUREMENT

Test Requirement: FCC Part15 C Section 15.207
RSS-Gen Section 8.8

Test Method: ANSI C63.10:2013
RSS-Gen

Test Frequency Range: 150KHz to 30MHz

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

4.1.1 POWER LINE CONDUCTED EMISSION Limits

Limit (dBuV)
FREQUENCY (MHz)
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0 -30.0 60.00 50.00

Note:
(1) *Decreases with the logarithm of the frequency.

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipments
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

/ Vertical Reference
Ground Plane / Test Receiver

—— L 1

EUT N DR
|

40cm

80cm
LISNh
o [ [ |

N T

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS
The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has

been programmed to continuously transmit during test. This operating condition was tested and used to
collect the included data.

We pretest AC 120V and AC 230V, the worst voltage was AC 120V and the data recording in the report.
4.1.6 TEST RESULTS

PASS

Note : Worst case is 802.11b 2412MHz TX
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Temperature : 23C Relative Humidity: 51%
Pressure : 101 kPa Phase : L
Test Voltage AC 120V/60Hz Test channel 802.11b 2412MHz TX
(Worst case)
80.0 dBu¥
70
"-\._\-
60 [ FOC Pait15 CE-Class B_QP
1 T
] .
3 FOC Paft15 CE-Chiss B_AVG
50 l’,f‘l — %
P | 3
W\W VAN (] - , # "
40 L“wu‘ uvjw g T L\
30 ’1\5\"1 Il g ! .;&l«\. iy
Vﬂﬁw\imw AL OV Y R R S P A e o W#\\:\n
20 I A {peak
10 AVG
0.0
0.150 0.500 [MHz]) R.000 30.000
Frequency | Reading | Factor Level Limit |[Margin
No. (MHz) (dBuV) (dB) (@BuY) | (dBuY) | (dB) Detector [P/F | Remark
1 0.1680 46.32 9.58 55.90 65.06 | -9.16 | QP P
2 0.1680 21.98 9.58 31.56 55.06 |-23.50| AVG | P
3 0.2175 41.55 9.70 51.25 62.91 |-1166| QP P
4 0.2175 17.06 9.70 26.76 52.91 |-26.15| AVG | P
5 0.2805 38.72 9.68 48.40 60.80 |-12.40| QP P
6 0.2805 18.59 9.68 28.27 50.80 |-22.53| AVG | P
7 0.6630 39.10 9.70 48.80 56.00 |-7.20 | QP P
8 * 0.6630 32.14 9.70 41.84 46.00 |-4.16 | AVG | P
9 1.3245 36.10 9.58 45.68 56.00 |-10.32| QP P
10 1.3245 21.01 9.58 30.59 46.00 |[-15.41| AVG P
11 14.7480 41.71 9.77 51.48 60.00 |-852 | QP P
12 14.7480 21.59 9.77 31.36 50.00 |-18.64| AVG | P
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Temperature : 23C Relative Humidity:  |51%
Pressure : 101 kPa Phase : N
Test Voltage AC 120V/60Hz Test channel 802.11b 2412MHz TX
(Worst case)
80.0 dBuY
i)
"‘-\.-“
\"‘\,_ FOC Fart15 CE-Class B_QP
60 —
3 11
50 Dﬁt a2 FOC Fat15 CE-CiEss B_AVG
v 5% T~ It /f', \«»\
40 Wﬂl Wmnﬁ A, T o e A ‘
. 12
30 2\ ) .
h U oM e s WW/ W\W
20 %W&\V\N' LTt e kA k
peal
10
AVG
0.0
0150 0.500 [MHz] 5.000 30.000
Frequency | Reading | Factor | Level Limit |Margin
No- | " “MHz) | (Buv) | (@B) | (dBuv) | (dBuv) | (@B) |°eecr [P/ Remark
1 0.1500 47.37 9.51 56.88 66.00 | -9.12 QP P
2 0.1500 22.98 9.51 32.49 56.00 |-23.51| AVG | P
3 0.1770 4557 9.62 55.19 6463 |-944 | QP | P
4 0.1770 21.82 9.62 31.44 5463 |-23.19| AVG | P
5 0.2535 36.54 9.69 46.23 6164 |-1541| QP | P
6 0.2535 14.39 9.69 24.08 51.64 |-27.56| AVG | P
7 0.3209 34.61 9.67 44 .28 59.68 |-1540| QP P
8 0.3209 13.08 9.67 22.75 4968 |-26.93| AVG | P
9 0.6585 39.40 9.70 49.10 56.00 | -6.90 QP P
10 * 0.6585 29.65 9.70 39.35 46.00 665 | AVG | P
11 14.7525 43.45 9.77 53.22 60.00 -6.78 QP P
12 14.7525 20.44 9.77 30.21 50.00 |-19.79| AVG | P
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Temperature : 23C Relative Humidity: 51%
Pressure : 101 kPa Phase : L
802.11b 2412MHz TX
AC 120V/60Hz T hannel
Test Voltage C 120V/60 est channe (Worst case)
80.0 dBu¥
70
‘\-
€0 [ FOC Pait15 CE-Class B_QP
o]
\‘
50 FOC Paft1s CE-Class B_AYG
3 -H""‘-;
* MU % F‘l% A 1
l
Y ilsalp Ty A A
’ U R
20 i h " b
s ' 1 WU MU\J Wil
h W MWWW%WWM ’
10
MA\FG
0.0
0.150 0.500 [MHz]) R.000 30.000
Frequency | Reading | Factor Level Limit |[Margin
No- | " "MHz) | (dBuv) | (@B) | (dBuV) | (dBuv) | (dB) |Detecr [P/F| Remark
1 0.1500 38.34 9.51 4785 | 66.00 |-18.15| QP | P
2 0.1500 11.15 9.51 2066 | 56.00 |-35.34| AVG | P
3 0.1814 34.60 9.64 4424 | 6442 |-2018| QP | P
4 0.1814 13.35 9.64 22.99 5442 |(-31.43| AVG | P
5* 0.4739 33.65 9.62 4327 | 5645 |-13.18| QP | P
6 0.4739 19.45 9.62 29.07 | 4645 |-17.38| AVG | P
7 0.8655 28.05 9.61 3766 | 56.00 |-1834| QP |P
8 0.8655 9.01 9.61 1862 | 46.00 |-27.38| AVG | P
9 1.0905 26.37 9.54 35.91 56.00 |-20.09| QP | P
10 1.0905 11.15 9.54 2069 | 46.00 |-2531| AVG | P
1 1.8149 26.64 9.68 36.32 | 56.00 |-1968| QP | P
12 1.8149 12.44 9.68 2212 | 46.00 |-23.88| AVG | P
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30

Temperature : 23C Relative Humidity:  |51%
Pressure : 101 kPa Phase : N
Test Voltage AC 120V/60Hz Test channel ?\?Vi'rls%%j:(;ZMHz ™
80.0 dBu¥Y
70
60 ““--..\\ _— FOC Park15 CE-Class B_QP
Epat
50 — FOC Fap15 CE-Class B_AVYG
-"""h-_
A 9
40 LN'U' \NJ
11

=i,
[
Y

20

<
=)
i

Wby W“Mw

N cak
10 y MWWV W“‘*{M‘wﬁ, Mkw‘tp
AYG
0.0
0150 0.500 [MHz] 5.000 30.000
No. | Framercy | Readg | Focor | Lovl | Lt IME) w1 | oman
1* 0.1590 43.45 9.55 53.00 65.52 |-12.52| QP P
2 0.1590 13.32 9.55 22.87 55.52 |[-3265| AVG | P
3 0.2495 39.48 9.69 49.17 61.77 |-1260| QP P
4 0.2495 9.51 9.69 19.20 51.77 |-3257| AVG | P
5 0.2955 33.28 9.68 42.96 60.37 |-17.41| QP P
6 0.2955 2.29 9.68 11.97 50.37 |-3840| AVG | P
7 0.4711 26.78 9.62 36.40 56.49 |-20.09| QP P
8 0.4711 14.45 9.62 24.07 46.49 |-2242| AVG | P
9 0.6440 31.36 9.69 41.05 56.00 |-14.95| QP P
10 0.6440 3.66 9.69 13.35 46.00 |-3265| AVG | P
11 1.8096 22.01 9.68 31.69 56.00 |-24.31| QP P
12 1.8096 8.80 9.68 18.48 46.00 |-27.52| AVG | P



../2006ReportFormats/ReFoDatabase/InputPowers.doc

MAXLAB Testing Co.,Ltd.

4.2 RADIATED EMISSION MEASUREMENT

Project No.: MAX25021202750018F-1

Page 18 of 77

Test Requirement:

FCC Part15 C Section 15.209

RSS-247 Section 3.3 & RSS-Gen Section 8.9

Test Method:

ANSI C63.10:2013 Section 11.11
RSS-Gen

Test Frequency Range:

9kHz to 25GHz

Test site:

Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak | 200Hz 600Hz Quasi-peak
150KHz-30MHz | Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 100KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average

4.2.1 RADIATED EMISSION LIMITS

Frequencies Field Strength Measurement Distance
(MH2z) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHZ) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
LIMITS OF RADIATED EMISSION MEASUREMENT
Limit (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

4.2.2 TEST PROCEDURE

Below 1GHz test procedure as below:
a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoiccamber. The table was rotated 360 degrees to determine the position of the highest

radiation.
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The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of avariable-height antenna tower.

. The antenna height is varied from one meter to four meters above the ground to determine the

maximum valueof the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned

toheights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to
heights 1meter) and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold

Mode.

. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could

bestopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reportedin a data sheet.

Above 1GHz test procedure as below:

g.

h.

Different between above is the test site, change from Semi- Anechoic Chamber to fully Anechoic
Chamber andchange form table 0.8 meter to 1.5 meter( Above 18GHz the distance is 1 meter and table
is 1.5 meter).

Test the EUT in the lowest channel ,the middle channel ,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna I
1-dm
EUT am JR—
- — mplifier
— —~
|
Spectruln
D'8|m Analyzer




MAXLAB Testing Co.,Ltd. Project No.: MAX25021202750018F-1
Page 20 of 77

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

; =
- 3m —pn
Turntable | KA
Spectrum \ EUT|
Analyzer —|:|_ IO.Bm
| _F
E—

Ground Plane

Coaxial Cable

(C) Radiated Emission Test-Up Frequency Above 1GHz

Turnatable

\ EUT 5

Imtodm

Spectrum
Analyzer

/
Ground Plane A /

Coaxial Cable

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

4.2.6 TEST RESULTS

Between 9KHz — 30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,

and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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Between 30MHz — 1GHz

Adapter 1 Model: XSC-0502000S

Temperature: 23°C Relative Humidity: 51%

Pressure: 101 kPa Polarization: Horizontal

Test Voltage: AC 120V/60Hz Test Mode El12, Ul 22112 X
(Worst case)

/0.0 dBu¥/m

70

60

FLEC Part15 RE-Clasg B_3041 000MHz

50

0 I 2

30 l HH”J i | | UL
onl” i

o

[————3tn
b

10

ey
No. Frmlﬂcy ngg:\?? (EEB?;?; {dlléi:fi"l] (dléiun\}i}m} M{?jrag}in Detector
1 | 183.8440 | 5478 | 1832 | 36.46 | 4350 |-7.04 | QP
2 1 | 2049551 | 5752 | 1911 | 3841 | 4350 |-5.09 | QP
3 | 3866338 | 47.87 | -13.71 | 3416 | 4600 |-1184| QP
4 | 5047062 | 4320 | 10.78 | 3242 | 4600 |-1358| QP
5 * | 576.6443 | 5024 | -928 | 4096 | 4600 |-5.04 | QP
6 | 866.0879 | 40.41 | -409 | 3632 | 4600 |-968 | QP
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Temperature: 23C Relative Humidity: 51%
Pressure: 101kPa Polarization: Vertical
Test Voltage: AC 120V/60Hz Test Mode El12, Ul 22112 X
(Worst case)
| ain—E-di ]
p | . g
) |
JE—— Nﬁ\ A | I
) = Ty W ol WL
7 s e
: .000 60.00 [MHz] 200.00 1000.000
No Frequency | Reading | Factor Level Limit |Margin| j
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 40.7016 47.88 -15.73 32.15 40.00 |-785 | QP
2 47.1598 49.19 -16.25 32.94 40.00 |-7.06 | QP
3 120.2766 53.15 -18.15 35.00 4350 |-850 | QP
4 199.2855 56.52 -19.03 37.49 43.50 | -6.01 QP
5 287.9904 53.09 -16.35 36.74 46.00 |-926 | QP
6 * | 576.6443 50.28 -9.28 41.00 46.00 | -5.00 | QP
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Adapter 2 Model: TEKA-AB1B050200US

Temperature: 23°C Relative Humidity: 51%

Pressure: 101 kPa Polarization: Horizontal

802.11b 2412MHz TX
(Worst case)

Test Voltage: AC 120V/60Hz Test Mode

80.0 dBu¥/m

70

60

FEC Part15 RE-Clasg B_3041000MHz

50 gin—6-df

40 I

30 ;f 2 ]
2 3 J[\m«peak
’ AN
M%ww RWW D

10 NWMMMl"M‘MW A .

|]-3|][_I]I]I] RO.00 [MHz]) 300.00 1000.000
No Frequency | Reading | Factor Level Limit |Margin Detector

' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m) | (dB)
1 * | 150.0108 47.94 -15.78 32.16 43.50 |-11.34| QP
2 216.0240 45.96 -19.21 26.75 46.00 |-19.25| QP
3 281.9946 40.69 -16.71 23.98 46.00 |-22.02| QP
4 451.1350 44.07 -11.82 32.25 46.00 |-13.75| QP
5 668.1423 38.11 -7.36 30.75 46.00 |-15.25| QP
6 932.2715 32.70 -2.97 29.73 46.00 |-16.27| QP
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Temperature: 23C Relative Humidity: 51%

Pressure: 101kPa Polarization: Vertical

Test Voltage: AC 120V/60Hz Test Mode El12, Ul 22112 X
(Worst case)

80.0

70

60

50

40

30

20

10

dBu¥/m

FLCC Part1s RE-Clasg B_3041000KMHz

Wargin—G-di

o

[

e O h

47 A
L

Y/

" \WLWJ WMM

eak

§_xm

R

.

30.000 60.00 [MHz) 300.00 1000.000
No. Frequency | Reading | Factor Level Limit |Margin Detector
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 65.1144 41.00 -17.75 23.25 40.00 |-16.75| QP
2 * | 150.0108 49.03 -15.78 33.25 43.50 |-10.25| QP
3 216.0240 49.58 -19.21 30.37 46.00 |-15.63| QP
4 576.6443 41.71 -0.28 32.43 46.00 |-13.57| QP
5 665.8034 39.46 -7.41 32.05 46.00 |-13.95| QP
6 932.2715 35.84 -2.97 32.87 46.00 |-13.13| QP
Remarks:

1.Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2.The emission levels of other frequencies are very lower than the limit and not show in test report.
3.The test data shows only the worst case 802.11b mode
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1GHz~25GHz
802.11b
Meter Pre-ampl | Cable | Antenna | Emission - .

Polar Frequency Reading ifier i Loss Factor Level Limits Margin De;:act
BV iz | @Buvy | @B) | @B) | @) | @Buvim) (d's:;w @B) | Type
Low Channel:2412MHz
\% 4824.00 51.80 30.55 5.77 24.66 51.68 74.00 -22.32 Pk
\% 4824.00 43.47 30.55 5.77 24.66 43.35 54.00 -10.65 AV
V 7236.00 50.18 30.33 6.32 24.55 50.72 74.00 -23.28 Pk
V 7236.00 43.10 30.33 6.32 24.55 43.64 54.00 -10.36 AV
\% 9648.00 51.68 30.85 7.45 24.69 52.97 74.00 -21.03 Pk
\% 9648.00 43.96 30.85 7.45 24.69 45.25 54.00 -8.75 AV
\% 12060.00 53.27 31.02 8.99 25.57 56.81 74.00 -17.19 Pk
\% 12060.00 43.87 31.02 8.99 25.57 47.41 54.00 -6.59 AV
H 4824.00 53.96 30.55 5.77 24.66 53.84 74.00 -20.16 Pk
H 4824.00 43.18 30.55 5.77 24.66 43.06 54.00 -10.94 AV
H 7236.00 52.19 30.33 6.32 24.55 52.73 74.00 -21.27 Pk
H 7236.00 43.99 30.33 6.32 24.55 44,53 54.00 -9.47 AV
H 9648.00 50.22 30.85 7.45 24.69 51.51 74.00 -22.49 Pk
H 9648.00 43.24 30.85 7.45 24.69 44.53 54.00 -9.47 AV
H 12060.00 51.08 31.02 8.99 25.57 54.62 74.00 -19.38 Pk
H 12060.00 43.98 31.02 8.99 25.57 47.52 54.00 -6.48 AV

Meter Pre-ampl | Cable | Antenna | Emission . .

Polar Frequency Reading ifier i Loss Factor Level Limits Margin De;«rect
BV i | @Buv) | @) | @B) | (@B) | (@Buvim) (dBmL;V’ @B) | Type
Middle Channel:2437MHz
\% 4874.00 52.92 30.55 577 24.66 52.80 74.00 -21.20 Pk
\% 4874.00 44.00 30.55 577 24.66 43.88 54.00 -10.12 AV
\% 7311.00 54.17 30.33 6.32 24.55 54.71 74.00 -19.29 Pk
V 7311.00 43.41 30.33 6.32 24.55 43.95 54.00 -10.05 AV
V 9748.00 54.39 30.85 7.45 24.69 55.68 74.00 -18.32 Pk
V 9748.00 43.63 30.85 7.45 24.69 44.92 54.00 -9.08 AV
V 12185.00 51.97 31.02 8.99 25.57 55,51 74.00 -18.49 Pk
\% 12185.00 43.75 31.02 8.99 25.57 47.29 54.00 -6.71 AV
H 4874.00 52.45 30.55 577 24.66 52.33 74.00 -21.67 Pk
H 4874.00 43.41 30.55 577 24.66 43.29 54.00 -10.71 AV
H 7311.00 53.60 30.33 6.32 24.55 54.14 74.00 -19.86 Pk
H 7311.00 43.51 30.33 6.32 24.55 44.05 54.00 -9.95 AV
H 9748.00 54.35 30.85 7.45 24.69 55.64 74.00 -18.36 Pk
H 9748.00 43.44 30.85 7.45 24.69 44.73 54.00 -9.27 AV
H 12185.00 53.00 31.02 8.99 25.57 56.54 74.00 -17.46 Pk
H 12185.00 43.50 31.02 8.99 25.57 47.04 54.00 -6.96 AV
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Frequency Met(_ar Pre—_ampli Cable | Antenna | Emission Limits Margin | Detect
Polar Reading fier Loss Factor Level or
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (d?nl;w (dB) Type
High Channel:2462MHz
\Y 4924.00 53.13 30.55 5.77 24.66 53.01 74.00 -20.99 Pk
\Y 4924.00 43.58 30.55 5.77 24.66 43.46 54.00 -10.54 AV
\Y 7386.00 50.30 30.33 6.32 24.55 50.84 74.00 -23.16 Pk
\Y 7386.00 43.40 30.33 6.32 24.55 43.94 54.00 -10.06 AV
\Y 9848.00 53.44 30.85 7.45 24.69 54.73 74.00 -19.27 Pk
\Y 9848.00 43.71 30.85 7.45 24.69 45.00 54.00 -9.00 AV
\Y 12310.00 53.26 31.02 8.99 25.57 56.80 74.00 -17.20 Pk
V 12310.00 43.14 31.02 8.99 25.57 46.68 54.00 -7.32 AV
H 4924.00 52.17 30.55 5.77 24.66 52.05 74.00 -21.95 Pk
H 4924.00 43.39 30.55 5.77 24.66 43.27 54.00 -10.73 AV
H 7386.00 50.24 30.33 6.32 24.55 50.78 74.00 -23.22 Pk
H 7386.00 43.84 30.33 6.32 24.55 44.38 54.00 -9.62 AV
H 9848.00 51.76 30.85 7.45 24.69 53.05 74.00 -20.95 Pk
H 9848.00 43.22 30.85 7.45 24.69 44.51 54.00 -9.49 AV
H 12310.00 50.80 31.02 8.99 25.57 54.34 74.00 -19.66 Pk
H 12310.00 43.29 31.02 8.99 25.57 46.83 54.00 -7.17 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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802.11g
Meter Pre-ampl | Cable | Antenna | Emission - .

Polar Frequency Reading ifier i Loss Factor Level Limits Margin De;rect
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (d?nl;w (dB) Type
Low Channel:2412MH
\% 4824.00 51.81 30.55 5.77 24.66 51.69 74.00 -22.31 Pk
V 4824.00 43.14 30.55 5.77 24.66 43.02 54.00 -10.98 AV
V 7236.00 51.37 30.33 6.32 2455 51.91 74.00 -22.09 Pk
V 7236.00 43.30 30.33 6.32 2455 43.84 54.00 -10.16 AV
V 9648.00 52.40 30.85 7.45 24.69 53.69 74.00 -20.31 Pk
\% 9648.00 43.92 30.85 7.45 24.69 45.21 54.00 -8.79 AV
V 12060.00 50.13 31.02 8.99 25.57 53.67 74.00 -20.33 Pk
V 12060.00 43.02 31.02 8.99 25.57 46.56 54.00 -7.44 AV
H 4824.00 51.12 30.55 5.77 24.66 51.00 74.00 -23.00 Pk
H 4824.00 43.87 30.55 5.77 24.66 43.75 54.00 -10.25 AV
H 7236.00 53.44 30.33 6.32 2455 53.98 74.00 -20.02 Pk
H 7236.00 43.92 30.33 6.32 2455 44.46 54.00 -9.54 AV
H 9648.00 50.26 30.85 7.45 24.69 51.55 74.00 -22.45 Pk
H 9648.00 43.52 30.85 7.45 24.69 4481 54.00 -9.19 AV
H 12060.00 50.53 31.02 8.99 25.57 54.07 74.00 -19.93 Pk
H 12060.00 43.73 31.02 8.99 25.57 47.27 54.00 -6.73 AV

Meter Pre-am Cable | Antenna | Emission — .

Polar Frequency Reading lifier i Loss Factor Level Limits Margin De;«rect
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (dil;w (dB) Type
Middle Channel:2437MHz
V 4874.00 50.21 30.55 5.77 24.66 50.09 74.00 -23.91 Pk
V 4874.00 43.27 30.55 5.77 24.66 43.15 54.00 -10.85 AV
V 7311.00 51.53 30.33 6.32 2455 52.07 74.00 -21.93 Pk
V 7311.00 43.23 30.33 6.32 2455 43.77 54.00 -10.23 AV
V 9748.00 51.38 30.85 7.45 24.69 52.67 74.00 -21.33 Pk
V 9748.00 43.45 30.85 7.45 24.69 4474 54.00 -9.26 AV
V 12185.00 54.10 31.02 8.99 25.57 57.64 74.00 -16.36 Pk
V 12185.00 43.62 31.02 8.99 25.57 47.16 54.00 -6.84 AV
H 4874.00 52.69 30.55 5.77 24.66 52.57 74.00 -21.43 Pk
H 4874.00 43.41 30.55 5.77 24.66 43.29 54.00 -10.71 AV
H 7311.00 54.32 30.33 6.32 24.55 54.86 74.00 -19.14 Pk
H 7311.00 43.81 30.33 6.32 24.55 44.35 54.00 -9.65 AV
H 9748.00 52.35 30.85 7.45 24.69 53.64 74.00 -20.36 Pk
H 9748.00 43.22 30.85 7.45 24.69 4451 54.00 -9.49 AV
H 12185.00 53.38 31.02 8.99 25.57 56.92 74.00 -17.08 Pk
H 12185.00 43.77 31.02 8.99 25.57 47.31 54.00 -6.69 AV
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Erequency Met(_ar Prg—_ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) @ anl;V/ (dB) Type
High Channel:2462MHz
\Y 4924.00 52.79 30.55 5.77 24.66 52.67 74.00 -21.33 Pk
\Y 4924.00 43.37 30.55 5.77 24.66 43.25 54.00 -10.75 AV
\Y 7386.00 54.73 30.33 6.32 24.55 55.27 74.00 -18.73 Pk
\Y 7386.00 43.80 30.33 6.32 24.55 44.34 54.00 -9.66 AV
\Y 9848.00 50.14 30.85 7.45 24.69 51.43 74.00 -22.57 Pk
\Y 9848.00 43.55 30.85 7.45 24.69 44.84 54.00 -9.16 AV
\Y 12310.00 52.86 31.02 8.99 25.57 56.40 74.00 -17.60 Pk
vV 12310.00 43.32 31.02 8.99 25.57 46.86 54.00 -7.14 AV
H 4924.00 52.13 30.55 5.77 24.66 52.01 74.00 -21.99 Pk
H 4924.00 43.18 30.55 5.77 24.66 43.06 54.00 -10.94 AV
H 7386.00 54.48 30.33 6.32 24.55 55.02 74.00 -18.98 Pk
H 7386.00 43.07 30.33 6.32 24.55 43.61 54.00 -10.39 AV
H 9848.00 51.93 30.85 7.45 24.69 53.22 74.00 -20.78 Pk
H 9848.00 43.11 30.85 7.45 24.69 44.40 54.00 -9.60 AV
H 12310.00 54.08 31.02 8.99 25.57 57.62 74.00 -16.38 Pk
H 12310.00 43.15 31.02 8.99 25.57 46.69 54.00 -7.31 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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802.11n20
Meter Pre-ampl | Cable | Antenna | Emission - .

Polar Frequency Reading ifier i Loss Factor Level Limits Margin De(;[rect
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (d?nl;w (dB) Type
Low Channel:2412MH
V 4924.00 52.38 30.55 5.77 24.66 52.26 74.00 -21.74 Pk
V 4924.00 43.76 30.55 5.77 24.66 43.64 54.00 -10.36 AV
V 7386.00 53.16 30.33 6.32 24.55 53.70 74.00 -20.30 Pk
\% 7386.00 43.71 30.33 6.32 24.55 44.25 54.00 -9.75 AV
\% 9848.00 54.46 30.85 7.45 24.69 55.75 74.00 -18.25 Pk
\% 9848.00 43.83 30.85 7.45 24.69 4512 54.00 -8.88 AV
\% 12310.00 5451 31.02 8.99 25.57 58.05 74.00 -15.95 Pk
V 12310.00 43.96 31.02 8.99 25.57 47.50 54.00 -6.50 AV
H 4924.00 50.17 30.55 5.77 24.66 50.05 74.00 -23.95 Pk
H 4924.00 43.13 30.55 5.77 24.66 43.01 54.00 -10.99 AV
H 7386.00 54.31 30.33 6.32 24.55 54.85 74.00 -19.15 Pk
H 7386.00 43.50 30.33 6.32 24.55 44,04 54.00 -9.96 AV
H 9848.00 53.70 30.85 7.45 24.69 54.99 74.00 -19.01 Pk
H 9848.00 43.39 30.85 7.45 24.69 44.68 54.00 -9.32 AV
H 12310.00 54.42 31.02 8.99 25.57 57.96 74.00 -16.04 Pk
H 12310.00 43.13 31.02 8.99 25.57 46.67 54.00 -7.33 AV

Meter Pre-ampl | Cable | Antenna | Emission _— .

Polar Frequency Reading ifier P Loss Factor Level Sl Margin De(;[fCt
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (d?nl;w (dB) Type
Middle Channel:2437MHz
V 4874.00 50.40 30.55 5.77 24.66 50.28 74.00 -23.72 Pk
\ 4874.00 43.12 30.55 577 24.66 43.00 54.00 -11.00 AV
V 7311.00 54.21 30.33 6.32 24.55 54.75 74.00 -19.25 Pk
V 7311.00 43.97 30.33 6.32 24.55 4451 54.00 -9.49 AV
V 9748.00 54.18 30.85 7.45 24.69 55.47 74.00 -18.53 Pk
\% 9748.00 43.60 30.85 7.45 24.69 44.89 54.00 -9.11 AV
V 12185.00 52.34 31.02 8.99 25.57 55.88 74.00 -18.12 Pk
V 12185.00 43.88 31.02 8.99 25.57 47.42 54.00 -6.58 AV
H 4874.00 51.71 30.55 577 24.66 51.59 74.00 -22.41 Pk
H 4874.00 43.24 30.55 5.77 24.66 43.12 54.00 -10.88 AV
H 7311.00 54.39 30.33 6.32 24.55 54.93 74.00 -19.07 Pk
H 7311.00 4353 30.33 6.32 24.55 44,07 54.00 -9.93 AV
H 9748.00 54.51 30.85 7.45 24.69 55.80 74.00 -18.20 Pk
H 9748.00 4352 30.85 7.45 24.69 44.81 54.00 -9.19 AV
H 12185.00 54.21 31.02 8.99 25.57 57.75 74.00 -16.25 Pk
H 12185.00 43.85 31.02 8.99 25.57 47.39 54.00 -6.61 AV
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Frequency Met(_ar Prg—_ampl Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
(HV) (MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) (d?nl;w (dB) Type
High Channel:2462MHz
\Y 4924.00 50.20 30.55 5.77 24.66 50.08 74.00 -23.92 Pk
\Y 4924.00 43.02 30.55 5.77 24.66 42.90 54.00 -11.10 AV
\Y 7386.00 53.86 30.33 6.32 24.55 54.40 74.00 -19.60 Pk
\Y 7386.00 43.32 30.33 6.32 24.55 43.86 54.00 -10.14 AV
\Y 9848.00 53.25 30.85 7.45 24.69 54.54 74.00 -19.46 Pk
\Y 9848.00 43.60 30.85 7.45 24.69 44.89 54.00 -9.11 AV
\Y 12310.00 50.40 31.02 8.99 25.57 53.94 74.00 -20.06 Pk
\Y 12310.00 43.50 31.02 8.99 25.57 47.04 54.00 -6.96 AV
H 4924.00 54.37 30.55 5.77 24.66 54.25 74.00 -19.75 Pk
H 4924.00 43.38 30.55 5.77 24.66 43.26 54.00 -10.74 AV
H 7386.00 50.96 30.33 6.32 24.55 51.50 74.00 -22.50 Pk
H 7386.00 43.87 30.33 6.32 24.55 44.41 54.00 -9.59 AV
H 9848.00 52.35 30.85 7.45 24.69 53.64 74.00 -20.36 Pk
H 9848.00 43.91 30.85 7.45 24.69 45.20 54.00 -8.80 AV
H 12310.00 52.41 31.02 8.99 25.57 55.95 74.00 -18.05 Pk
H 12310.00 43.02 31.02 8.99 25.57 46.56 54.00 -7.44 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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5.RADIATED BAND EMISSIONMEASUREMENT

5.1 TEST REQUIREMENT:

Test Requirement: FCC Partl5 C Section 15.209 and 15.205
RSS-247Section 3.3 & RSS-Gen Section 8.10
Test Method: ANSI C63.10: 2013 Section 11.12
Test Frequency Range: All of the restrict bands were tested, only the worst band’s (2310MHz to

2500MHz) data was showed.

Test site: Measurement Distance: 3m

Receiver setup: Frequency Detector RBW VBW Value
Above Peak 1MHz 3MHz Peak
1GHz Peak 1MHz 10Hz Average

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)

PEAK AVERAGE

Above 1000 74 54

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

5.2 TEST PROCEDURE
Above 1GHz test procedure as below:
a. 1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3 meter camber.

b.

The table was rotated 360 degrees to determine the position of the highest radiation.
The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

. The antenna height is varied from one meter to four meters above the ground to determine the

maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned

to heights from 1 meter to 4 meters and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold

Mode.

. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could

bestopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reportedin a data sheet.

. Test the EUT in the lowest channel,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

5.3 DEVIATION FROM TEST STANDARD
No deviation
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5.4 TEST SETUP

Radiated Emission Test-Up Frequency Above 1GHz

Project No.: MAX25021202750018F-1
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Turatable

. S

i

Spectrum
Analyzer

Ground Plane A

~

Coaxial Cable

5.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating

condition is specified in the follows during the testing.


../2006ReportFormats/ReFoDatabase/Foreign/TestOperationDescriptions(c).doc
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5.6 TEST RESULT

All modes were tested (Worst case 802.11b)
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Temperature: 23C Relative Humidity: 51%
Pressure: 101kPa Polarization: Horizontal
Test Voltage: AC 120V/ 60Hz Test channel 2412MHz  (Worst case)
/0.0 dBu¥/m
FACC Part15 H&-Elass B_Abgove 1GHz_PEAK
0
60
HCC Part15 RE-Class B_Above 1GHz_AMWG
" . gﬂ Jpeak
ot AT Ao 208 R LT T W e I Y N Y e I S Wl U S |
o la & v
B TS Y W R s R4 T e e T g Y A LV
20
10
0.0
2310.000 2318.000 2326.000  2334.000 2342000 [MHz) 2358.000 2366.000 2374000 2382.000 2390.000
No Frequency | Reading | Factor Level Limit Margin|
' (MHz) (dBuV) | (dB/m) |(dBuV/m) |(dBuV/m)| (dB)
1 2387.040 45.09 -3.98 41.11 7400 -32.89| peak
2 2387.040 35.99 -3.98 32.01 54.00 |-21.99| AVG
3 2390.000 46.15 -3.96 42.19 7400 |-31.81| peak
4 2390.000 36.07 -3.96 32.11 54.00 |-21.89| AVG
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Temperature: 23C Relative Humidity: 51%
Pressure: 101kPa Polarization: Vertical
Test Voltage: AC 120V/ 60Hz Test channel 2412MHz  (Worst case)

80.

70

60

50

40

30

20

10

1]

M

dBu¥/m

HCC Part15 Hll-[:lass B_Abpve 1GHz_PHAK

HCC Part15 RE-Class B_Abgve 1GHz_AWG

W peak
A sl |

W Z VG
A, gt M

10.000 2318.000 2326.000 2334.000 2342000 [WMHz) 2358.000 2366.000

2374000 2382000 2350.000

No. Frequency | Reading | Factor Level Limit  |Margin| .
(MHz) (dBuV) | (dB/m) |(dBuV/m) (dBuV/m) (dB)

1 2385.760 50.46 -3.99 46.47 74.00 |-27.53| peak

2 2385.760 40.64 -3.99 36.65 54.00 |-17.35| AVG

3 2390.000 52.15 -3.96 48.19 74.00 |-25.81| peak

4 * | 2390.000 42.07 -3.96 38.11 54.00 |-1589| AVG
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Temperature: 23C Relative Humidity: 51%
Pressure: 101kPa Polarization: Horizontal
Test Voltage: AC 120V/ 60Hz Test channel 2462MHz  (Worst case)
1000 dBu¥/m
90
80
FACC Part15 RE-Class B_Abpve 1GHz_PEAK
F0
1}
HCC Part15 RE-Class B_Above 1GHz_AMWG
50 3
40 w" Al B WA“JWWKMW%WWMWW?W“W T AP rpeak
30 m e, ot e sy
F ™ i IS AR 1" FVSSRIRPHPTII FET Y WeOnTH JTSUPTSY I SRy TNy ]
20
10
0.0
2483500 2485150 2486_800 2488450 2490100 [MHz) 2493 400 2495.050 2496.700 2498.350 2500.000
No. Frequency | Reading | Factor Level Limit  |Margin| .
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2483.500 51.15 -3.58 47.57 7400 |-26.43| peak
2" 2483.500 41.23 -3.58 37.65 5400 |-16.35| AVG
3 2484.616 50.11 -3.57 46.54 7400 |-27.46 | peak
4 2484.616 38.39 -3.57 34.82 54.00 [-19.18| AVG
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Temperature: 23C Relative Humidity: 51%
Pressure: 101kPa Polarization: Vertical
Test Voltage: AC 120V/ 60Hz Test channel 2462MHz  (Worst case)

100.0 dBu¥/m

90

80

HCC Part15 RE-Class B_Ab

ve 1GHz_PHAK

70

60

HCC Part15 RE-Class B_Ab

ve 1GHz_AVG

50 T4

Foin,

40 “MW% Nwm'w T W T YW PN YTV v T TPy TISUOTY
3 m'\*mm:‘“m‘*‘“‘\"‘ *‘WW%WW%MWWNW" P A TR T L
20
0.0
2483500 2485150 2486800 2488 450 2490100  [MHz) 2493 400 2495050 2496700  2498.350 2500.000
No. Frequency | Reading | Factor Level Limit |Margin|
(MHz) (dBuV) | (dB/m) |(dBuV/m) (dBuV/m)| (dB)
1 2483.500 56.15 -3.58 52.57 74.00 |-21.43| peak
2 * | 2483.500 45.73 -3.58 42.15 54.00 |-11.85| AVG
3 2485.435 50.90 -3.57 47.33 74.00 |-26.67 | peak
4 2485.435 40.17 -3.57 36.60 54.00 |-17.40| AVG
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6.POWER SPECTRAL DENSITY TEST

Test Requirement: FCC Partl5 C Section 15.247 (e)
RSS-247 Section 5.2(b)

Test Method: ANSI C63.10:2013 Section 11.10.2

6.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

Section Test Item Limit Frequency Range Result
(MHz)
15.247 Power Spectral Density 8dBm/3kHz(SISO) 2400-2483.5 PASS

RSS-247 Section 5.2(b)

Frequency Range

(MH2) Result

Test Item Limit

Power Spectral Density 8dBm/3kHz(SISO) 2400-2483.5 PASS

6.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS bandwidth.

. Set the RBW to: 3 kHz < RBW < 100 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N o o b~ WN P

. Use the peak marker function to determine the maximum amplitude level within the RBW.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP
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EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special operating
condition is specified in the follows during the testing.
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6.6 TEST RESULT

Mode | Frequency Conducted PSD Limit Verdict
(MHz) (dBm/3kHz) (dBm/3kHz)
<=
b 2412 -20.54 8 Pass
b 2437 -21.35 8 Pass
b 2462 -21.75 8 Pass
g 2412 -19.36 8 Pass
g 2437 -20.25 8 Pass
g 2462 -20.71 8 Pass
n20 2412 -17.91 8 Pass
n20 2437 -18.5 8 Pass
n20 2462 -18.39 8 Pass

RL RF S0Q  AC SENSEINT ALIGHAUTO 02:22:18 PMFeb 21, 2025
[Center Freq 2.412000000 GHz } #Avg Type: RMS TRACE[1 - 3456
PNO: Fast —»— Trig:Free Run AvglHold: 1010 TWPE M il
IFGain:Low #Atten: 30 <B DET|P M MR E
Ref Offset 2.45 dB Mkr1 2.411 269 GHz
10 dBiciv  Ref 20.00 dBm -20.543 dBm
JLog
ot}
ooo
0.0
200 .
il
-40.0
-50.0
E0.0
|
Center 2.412000 GHz Span 15.24 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 1.606 s (1001 pts)
IMSG STATUS

PSD NVNT b 2412MHz Antl
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 02:25:20 PMFeb 21, 2025
[Center Freq 2.437000000 GHz ) #Avg Type: RMS TRACE[ - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 10110 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.436 269 GHz
10 dBidiv  Ref 20.00 dBm -21.351 dBm
JLog
10.0
000
00
200 .
-30.0
400
-50.0
-60.0
-70.0
Center 2.437000 GHz Span 15.23 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 1.606 s (1001 pts)
IMEG STATUS

PSD NVNT b 2437MHz Antl

Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 02:26:26 PMFeb 21, 2025

[Center Freq 2.462000000 GHz . #Avg Type: RMS TRACE[L - 3.5 6

PNO: Fast -»— Trig:Free Run Avg|Hold: 1010 THPE W] i

i . DET|P MR

IFGain:Low #Atten: 30 dB

Ref Offset 2.44 dB Mkr1 2.461 269 GHz

10 dBidiv  Ref 20.00 dBm -21.752 dBm
JLog
0.0
000
-100

200 {

-30.0
400
-50.0
-60.0
-70.0

Center 2.462000 GHz Span 15.23 MHz

Res BW 3.0 kHz #VBW 10 kHz Sweep 1.605 s (1001 pts)

IMEG STATUS

PSD NVNT b 2462MHz Antl
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 02:33:08 PMFeb 21, 2025
[Center Freq 2.412000000 GHz ) #Avg Type: RMS TRACE[ - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 10110 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.405 396 GHz
10 dBidiv  Ref 20.00 dBm -19.358 dBm
JLog
10.0
000
00
200 ’
-30.0
400
-50.0
-60.0 FHHH
-70.0
Center 2.41200 GHz Span 24.74 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.608 s (1001 pts)
IMEG STATUS

PSD NVNT g 2412MHz Antl

Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 02:34:25 PMFeb 21, 2025
[Center Freq 2.437000000 GHz . #Avg Type: RMS TRACE[L - 3.5 6
PNO: Fast -»— Trig:Free Run Avg|Hold: 1010 THPE W] i
IFGain:Low #Atten: 30 dB DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.442 285 GHz
10 dBicdiv  Ref 20.00 dBm -20.246 dBm
JLog
0.0
000
-10.0
200 .
-30.0
400
-50.0
-B0.0 |
-70.0
Center 2.43700 GHz Span 24.81 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.616 s (1001 pts)
IMEG STATUS

PSD NVNT g 2437MHz Antl
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 02:37:17 PMFeb 21, 2025
[Center Freq 2.462000000 GHz ) #Avg Type: RMS TRACE[ - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 10110 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.44 dB Mkr1 2.467 294 GHz
10 dBidiv  Ref 20.00 dBm -20.709 dBm
JLog
10.0
000
00
200 ‘
-30.0
400
-50.0
-60.0 B
-70.0
Center 2.46200 GHz Span 24.63 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.597 s (1001 pts)
IMEG STATUS

Agilent Spectrum Analyzer - Swept SA

S0Q  AC

PSD NVNT g 2462MHz Antl

SEMNSEINT ALIGMAUTO

02:39:19 PMFeb 21, 2025

[Center Freq 2.412000000 GHz

#Avy Type: RMS TRACE 3456
" Trig:Free Run Avg|Hold: 1010 THPE |IW] ikl
oo | #Atten:30 4B e
Ref Offset 2.45 dB Mkr1 2.418 607 GHz
10 dBidiv  Ref 20.00 dBm -17.906 dBm
JLog
0.0
000
-10.0
200 Ay,
-30.0
400
-50.0
-60.0 | -
-70.0
Center 2.41200 GHz Span 26.43 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.786 s (1001 pts)
IMEG STATUS

PSD NVNT n20 2412MHz Antl
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 02:41:05 PMFeb 21, 2025
[Center Freq 2.437000000 GHz ) #Avg Type: RMS TRACE[ - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 10110 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.430 341 GHz
10 dBidiv  Ref 20.00 dBm -18.495 dBm
JLog
10.0
000
00
200 .
-30.0
400
-50.0
-B0.0 A -
-70.0
Center 2.43700 GHz Span 26.43 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.786 s (1001 pts)
IMEG STATUS

PSD NVNT n20 2437MHz Antl

Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 02:42:43 PMFeb 21, 2025

[Center Freq 2.462000000 GHz . #Avg Type: RMS TRACE[L - 3.5 6

PNO: Fast -»— Trig:Free Run Avg|Hold: 1010 THPE W] i

i . DET|P MR

IFGain:Low #Atten: 30 dB

Ref Offset 2.44 dB Mkr1 2.455 343 GHz

10 dBicdiv  Ref 20.00 dBm -18.390 dBm
JLog
0.0
000
-100

200 .

-30.0
400
-50.0

-E0.0 H |
-70.0

Center 2.46200 GHz Span 26.42 MHz

Res BW 3.0 kHz #VBW 10 kHz Sweep 2.786 s (1001 pts)

IMEG STATUS

PSD NVNT n20 2462MHz Antl
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7. CHANNEL BANDWIDTH

Test Requirement: FCC Partl5 C Section 15.247 (a)(2)
RSS-247 Section 5.2(a)

Test Method: ANSI C63.10:2013 Section 11.8

7.1 APPLIED PROCEDURES / LIMIT

FCC Part15 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)
>= 500KHz
15.247(a)(2) Bandwidth ) 2400-2483.5 PASS
(6dB bandwidth)

RSS-247 Section 5.2(a)

o Frequency Range
Test Item Limit Result
(MHz)

>= 500KHz
Bandwidth ) 2400-2483.5 PASS
(6dB bandwidth)

7.2 TEST PROCEDURE

. Set RBW =100 kHz.

. Set the video bandwidth (VBW) = 3 xRBW.
. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

N o 0ok~ WON P

. Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the

maximum level measured in the fundamental emission.

7.3 DEVIATION FROM STANDARD

No deviation.

7.4 TEST SETUP

EUT SPECTRUM
ANALYZER
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7.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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Mode | Frequency (MHz) | -6 dB Bandwidth (MHz) | Limit -6 dB Bandwidth (MHz) | Verdict
b 2412 10.106 0.5 Pass
b 2437 10.111 0.5 Pass
b 2462 10.094 0.5 Pass
g 2412 16.49 0.5 Pass
g 2437 16.541 0.5 Pass
g 2462 16.486 0.5 Pass
n20 2412 17.653 0.5 Pass
n20 2437 17.617 0.5 Pass
n20 2462 17.612 0.5 Pass

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSE:INT ALIGHALTO 02:24:25 PMFeb 21, 2025
Eenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene
—p. Trig:Free Run Avg|Hold: 2001200
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.417037 GHZ
Ref Offset 2.46 dB
||1Lu desdiv Ref 22.45 dBm -6.6439 dBm
og
12.5
245 '
-7.55
176
27 6
376
476
576
676
ICenter 2412 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 15.8 dBm
14.971 MHz
Transmit Freq Error -15.704 kHz OBW Power 99.00 %
x dB Bandwidth 10.11 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT b 2412MHz Antl
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Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:INT ALIGHAUTO 02:25:44 PMFeb 21, 2025
Eenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.442033 GHz
Ref Offset 2.46 dB
||1Lo dBidiv____ Ref 22.45 dBm -7.0521 dBm
og
125
245 .
-7.55 ”
-17.6 -
-27.8
-376
-47.6
57 6
-67.6
ICenter 2.437 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 15.1 dBm
14.969 MHz
Transmit Freq Error -22.213 kHz OBW Power 99.00 %
x dB Bandwidth 10.11 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT b 2437MHz Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:INT ALIGHAUTO 02:26:45 PMFeb 21, 2025
Eenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.467037 GHz
Ref Offset 2.44 dB
||1Lo dBidiv Ref 22.44 dBm -8.1210 dBm
og
12.4
244
-7.56 .
-17.6
-27.8
-376
-47.6 _—
576
-67.6
ICenter 2.462 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 14.7 dBm
14.969 MHz
Transmit Freq Error -10.146 kHz OBW Power 99.00 %
x dB Bandwidth 10.09 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT b 2462MHz Antl
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Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:INT ALIGHAUTO 02:32:05 PMFeb 21, 2025
Eenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.420205 GHz
Ref Offset 2.46 dB
||1Lo dBidiv Ref 22.45 dBm -10.862 dBm
og
125
245
-7.55 w R R T P O A e i —f—»
-17.6
-27.8
-376
-47.6 1
576
-67.6
ICenter 2412 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 14.1 dBm
16.430 MHz
Transmit Freq Error -410.101 kHz OBW Power 99.00 %
x dB Bandwidth 16.49 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT g 2412MHz Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:INT ALIGHAUTO 02:33:42 PMFeb 21, 2025
Eenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.445233 GHz
Ref Offset 2.46 dB
||1Lo dBidiv____ Ref 22.45 dBm -11.574 dBm
og
125
245
-7.55 = v e ,,,,,,»
-17.6
-27.8
-376
-47.6
576
-67.6
ICenter 2.437 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 13.8 dBm
16.430 MHz
Transmit Freq Error -37.939 kHz OBW Power 99.00 %
x dB Bandwidth 16.54 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT g 2437MHz Antl
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Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q AL SENSE:INT ALIGHAUTO 02:37:45 PMFeh 21, 2025
Eenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.470211 GHZ
Ref Offset 2.44 dB
||1Lo deidiv Ref 22.44 dBm -12.236 dBm
og
12.4
244
-7.56 S ,,,,,*
176
27 6
376
476
576
676
ICenter 2.462 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 13.4 dBm
16.410 MHz
Transmit Freq Error -31.921 kHz OBW Power 99.00 %
x dB Bandwidth 16.49 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT g 2462MHz Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q AL SENSE:INT ALIGHAUTO 02:33:46 PMFeb 21, 2025
Eenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
MKkr3 2.420798 GHZ
Ref Offset 2.46 dB
||1Lo deidiv Ref 22.45 dBm -11.072 dBm
og
12.5
245
-7.55 - Pupeins B 4‘0
176
27 6
376
476
576
676
ICenter 2412 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 14.6 dBm
17.603 MHz
Transmit Freq Error -28.642 kHz OBW Power 99.00 %
x dB Bandwidth 17.65 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT n20 2412MHz Antl
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Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:INT ALIGHAUTO 02:40:22 PMFeh 21, 2025
Eenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.445781 GHZ
Ref Offset 2.46 dB
||1Lo deidiv Ref 22.45 dBm -10.174 dBm
og
12.5
245
-7.55 R L e Rt SEeN PR A PRSI —ﬁ
176 |
27 6
376
476 7
576
676
ICenter 2.437 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 14.5 dBm
17.594 MHz
Transmit Freq Error -27.924 kHz OBW Power 99.00 %
x dB Bandwidth 17.62 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT n20 2437MHz Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SENSE:INT ALIGHAUTO 02:41:48 PMFeh 21, 2025
Eenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: Nene
+«p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
MKkr3 2.470783 GHZ
Ref Offset 2.44 dB
||1Lo deidiv Ref 22.44 dBm -11.235 dBm
og
12.4
244
-7.56 e s e B | e R R A —————ﬂ
176 i
27 6
376
476 ]
576
676
ICenter 2.462 GHz Span 30 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 14.2 dBm
17.592 MHz
Transmit Freq Error -22.831 kHz OBW Power 99.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB
IMSG STATUS

-6dB Bandwidth NVNT n20 2462MHz Antl
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8.PEAK OUTPUT POWER TEST

Test Requirement: FCC Part15 C Section 15.247 (b)(3)
RSS-247 Section 5.4(d)

Test Method: ANSI C63.10:2013 Section 11.9.1.3

8.1 APPLIED PROCEDURES/LIMIT

FCC Part15 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)

Peak Output

15.247(b)(3) Power(SISO)

1 watt or 30dBm 2400-2483.5 PASS

RSS-247 Section 5.4(d)

o Frequency Range
Test Item Limit Result
(MHz)
Peak Output 1 watt or 30dBm
Power EIRP: 4W(36dBm) 2400-2483.5 PASS

8.2 TEST PROCEDURE
a. The EUT was directly connected to the Power meter
8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

=T POWER METER

8.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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8.6 TEST RESULT
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Mode | Frequency Conducted e.i.r.p. | Conducted | e.irp. | Verdict
(MHz) Power (dBm) (W) Power Limit
Limit (W)
(dBm)
b 2412 13.96 0.03342 30 4 Pass
b 2437 14.01 0.03381 30 4 Pass
b 2462 13.34 0.02897 30 4 Pass
g 2412 13.67 0.03126 30 4 Pass
g 2437 13.63 0.03097 30 4 Pass
g 2462 12.81 0.02564 30 4 Pass
n20 2412 13.93 0.03319 30 4 Pass
n20 2437 13.76 0.03192 30 4 Pass
n20 2462 13.77 0.03199 30 4 Pass

Note: EIRP=Peak Output Power+Antenna gain
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9. CONDUCTED BAND EDGE AND SPURIOUS EMISSION

Test Requirement: FCC Partl5 C Section 15.247 (d)
RSS-247 Section 5.5

Test Method: ANSI C63.10:2013 Section 11.11

9.1 APPLICABLE STANDARD

in any 100 kHz bandwidth outside the frequency bands in which the spread spectrum intentional radiator in
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB below
that in the 100kHz bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in§15.205(a), must also comply with the
radiated emission limits specified in15.209(a).

9.2 TEST PROCEDURE

Using the following spectrum analyzer setting:

A) Set the RBW = 100KHz.

B) Set the VBW = 300KHz.

C) Sweep time = auto couple.
D) Detector function = peak.
E) Trace mode = max hold.

F) Allow trace to fully stabilize.

9.3 DEVIATION FROM STANDARD
No deviation.

9.4 TEST SETUP

EUT SPECTRUM
ANALYZER

9.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

9.6 TEST RESULTS
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Mode Frequency (MHz) Max Value (dBc) Limit (dBc) Verdict
b 2412 -47.98 -20 Pass
b 2437 -47.92 -20 Pass
b 2462 -46.07 -20 Pass
g 2412 -44.73 -20 Pass
g 2437 -45.02 -20 Pass
g 2462 -39.91 -20 Pass
n20 2412 -40.13 -20 Pass
n20 2437 -40.23 -20 Pass
n20 2462 -41.08 -20 Pass

Agilent Spectrum Analyzer - Swept SA
RL RF S0 AC SEMSEIMT] ALIGHAUTO 07:23:19 PM Jan 08, 2025

[Center Freq 2.412000000 GHz } #Avg Type: RMS TRACE[1 - 3456

PNO: Fast —»— Trig:Free Run Avg|Hold: 100/100 TVPE M tihichiid-

IFGain:Low #Atten: 30 <B DET|P M MR E

Mkr1 2.411 01 GHz

Ref Offset 2.45 dB

10 dBidiv  Ref 20.00 dBm 3.213 dBm

JLog
ot} ’

ooo
100
200
il
-40.0
-50.0
E0.0
|

Center 2.41200 GHz Span 30.00 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG STATUS

Tx. Spurious NVNT b 2412MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA

Project No.:

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:23:25 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE(] 2345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 111 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.413 2 GHz
10 deidiv__Ref 20.00 dBm -0.656 dBm
og
10.0 |
o.oo .
-100
-16.78 demfl
=200
-30.0
-40.0
-50.0 -
B0 i —_— L
—— =
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts
| [ 1 mwin ew
N f 2.413 2 GHz 0656 dBm
N f 26.056 2 GHz 44779 dBm
N f 48237 GHz 52228 dBm
N f 7.4328 GHz 54.126 dBm
N f 9.679 2 GHz 56.108 dBm

==
SO0V O~NANEWN

ISTATUS.

I=

TX. Spurious NVNT b 2412MHz Antl Emission

S0Q  AC

ALIGMAUTO

07:29:54 PM Jan 08, 2025

[Center Freq 2.437000000 GHz . #Avg Type: RMS TRACE. - 3456

PNO: Fast ~»— Trig:Free Run Avg|Hold: 10110 THPE | M Wik

IFGain:Low #Atten: 30 dB DET|F MM E

Mkr1 2.435 98 GHz

Ref Offset 2.45 dB

10 dBidiv  Ref 20.00 dBm 3.259 dBm

JLog
10.0 ’

0.00
-100
=200
-30.0

-40.0 ]
-E0.0
-50.0
-70.0

Center 2.43700 GHz Span 30.00 MHz

Res BW 100 kHz #/BW 300 kHz #Sweep 3.000 s (1001 pts)

IMSG

STATUS

TX. Spurious NVNT b 2437MHz Antl Ref

MAX25021202750018F-1
Page 55 of 77
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Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSEINT ALIGN AUTO 07:26:00 PM Jan 05, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE(] 2345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 111 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.437 9 GHz
10 deidiv__Ref 20.00 dBm 1.154 dBm
og T
0.0 .
0o
Ann
-16.74 demfl
200
300
400
H00 i
Jca o) L il " R T
70 ni | ‘ i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (30001 pts
| [ v [ _Fmchon [ AnC
N f 2.437 9 GHz 1.164 dBm
2 N f 26.140 9 GHz 44,665 dBm
3 N f 48740 GHz £3.159 dBm
4 N f 7.492 8 GHz £55.788 dBm
5 N f 9.643 9 GHz 57.159 dBm
6
7
g
9
10 1
1 v
< | &
IMSG STATUS

TX. Spurious NVNT b 2437MHz Antl Emission

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 07:27:44 PM Jan 08, 2025
[Center Freq 2.462000000 GHz . #Avg Type: RMS TRACE. - 3456
PNO: Fast ~»— Trig:Free Run Avg|Hold: 1001100 THPE | M Wik
i . DET|P MR
IFGain:Low #Atten: 30 dB
Ref Offset 2.44 dB Mkr1 2.459 99 GHz
10 dBidiv  Ref 20.00 dBm 2.098 dBm
JLog
10.0
[i}ua] o lg
Ann
00
300
A1 |-
500
-60.0
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG STATUS

TX. Spurious NVNT b 2462MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA

Project No.: MAX25021202750018F-1
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RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:27:33 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE[1- 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 3i3 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.44 dB Mkr1 2.462 6 GHz
1L%gB.ldiv Ref 20.00 dBm 1.900 dBm
T
10.0
o.oo ’
-100
-17.90 ciBmj|
=200
-30.0
-40.0 ;
-50.0 i
Relifa]) N— L
=70 Di i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts

ZZZZZ
—h—h—h —h

==
SO0V O~NANEWN

26.475 3 GHz 43977 dBm

[~ T o Taw
2.462 6 GHz 1.900 dBm

4.924 3 GHz 51.748 dBm
7.495 4 GHz 55.199 dBm
9.706 5 GHz 55545 dBm

I=

ISTATUS.

TX. Spurious NVNT b 2462MHz Antl Emission

RL RF S0Q  AC SENSEINT ALIGNAUTO 07:32:10 PM Jan 8, 2025

[Center Freq 2.412000000 GHz . #Avg Type: RMS TRACE[T - 3456

PNO: Fast ~»— Trig:Free Run Avg|Hold: 33 THPE | M Wik

IFGain:Low #Atten: 30 dB DET|P NN MMM

Ref Offset 2.45 dB Mkr1 2.419 47 GHz

10 deidiv  Ref 20.00 dBm 0.724 dBm
JLog
0o

000 ’

00
200
-30.0
400
-50.0
00
-70.0

Center 2.41200 GHz
Res BW 100 kHz

Span 30.00 MHz
#VBW 300 kHz #Sweep 3.000 s (1001 pts)

IMSG

STATUS

TX. Spurious NVNT g 2412MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:32:22 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE(] 2345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 3i3 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.419 4 GHz
10 deidiv__Ref 20.00 dBm -3.057 dBm)
og
10.0 |
0.00 .
-100
200 -19.25 ciBmj
-30.0
-40.0
—
-50.0 s
Rl N—r. 1 . S e
=70 Di I
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (30001 pts
| [ ] mwin ew
N f 2.419 4 GHz 3057 dBm
2 N f 26.491 2 GHz 44017 dBm
3 N f 4.997 5 GHz 56.419 dBm
4 N f 7.4319 GHz 55.081 dBm
5 N f 9.5716 GHz 56671 dBm
6
7
8
9
10 b
1 o
< | &
IMSG STATUS

TX. Spurious NVNT g 2412MHz Antl Emission

RL RF S0Q  AC SENSEINT ALIGNAUTO 07:34:02 PM Jan 18, 2025
[Center Freq 2.437000000 GHz . #Avg Type: RMS TRACE. - 3456
PNO: Fast ~»— Trig:Free Run Avg|Hold: 3i3 TVPE M ik
IFGain:Low #Atten: 30 dB DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.431 99 GHz
10 deidiv  Ref 20.00 dBm 0.489 dBm
JLog
0o
000 .
00
200
-30.0
400 .
-50.0
00
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (1001 pts)
IMSG STATUS

TX. Spurious NVNT g 2437MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:34:12 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE(] 2345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 2i2 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.443 2 GHz
10 deidiv__Ref 20.00 dBm -3.927 dBm
og
10.0
o.oo
-100
00 -19.51 dEI=mI
-30.0
-40.0
-50.0
=l n]) — L L L
n ni I
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (30001 pts
| [ 1 mwin ew
N f 2.443 2 GHz 3927 dBm
2 N f 26.475 3 GHz 44531 dBm
3 N f 5.053 1 GHz 57.257 dBm
4 N f 7.3790 GHz 54,395 dBm
5 N f 9.635 1 GHz 55.458 dBm
6
7
8
9
10 b
1 o
< | &
IMSG STATUS

TX. Spurious NVNT g 2437MHz Antl Emission

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 07:58:07 PM Jan 08, 2025
[Center Freq 2.462000000 GHz . #Avg Type: RMS TRACE. - 3456
PNO: Fast ~»— Trig:Free Run Avg|Hold: 3i3 TVPE M ik
IFGain:Low #Atten: 30 dB DET|P NN MMM
Ref Offset 2.44 dB Mkr1 2.463 62 GHz
10 deidiv  Ref 22.44 dBm -3.508 dBm
JLog
12.4
244 ’
756 A
A7 6
276
376
476 ‘-
-7 B
676
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG STATUS

TX. Spurious NVNT g 2462MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA
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RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:538:15 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE[1- 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 2/2 G
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.4 dB Mkr1 2.467 0 GHz
1L%gB.ldiv Ref 22.44 dBm -0.422 dBm
12.4
244
-7.5B
176
-23.51 dBmll
-27B
-37 B
-47 B
57 B ——— i 2 el g
5 I s s I
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts

ZZZZZ
—h—h—h —h

==
SO0V O~NANEWN

2.467 0 GHz 0.422 dBm
26.486 0 GHz -43.426 dBm
5.001 9 GHz 56.655 dBm
7.404 5 GHz 54.747 dBm
9.699 5 GHz -56.061 dBm

— FUNCTION FUNC

I=

ISTATUS.

TX. Spurious NVNT g 2462MHz Antl Emission

RL RF S0Q  AC SENSEINT ALIGNAUTO 07:44:26 PM Jan 08, 2025
[Center Freq 2.412000000 GHz . #Avg Type: RMS TRACE[T - 3456
PNO: Fast ~»— Trig:Free Run Avg|Hold: 33 THPE | M Wik
IFGain:Low #Atten: 30 dB DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.406 39 GHz
10 deidiv  Ref 20.00 dBm -3.920 dBm
JLog
0o
000 ’
aoop———+ WA Y W T D LA AR LAY g
200
-30.0
400 N
-50.0
00
-70.0

Center 2.41200 GHz
Res BW 100 kHz

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG

STATUS

Tx. Spurious NVNT n20 2412MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:44:36 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE[1- 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 3i3 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.408 8 GHz
1L%gB.ldiv Ref 20.00 dBm -3.965 dBm
10.0 |
o.oo .
-100
=200 —73 97 0|
-30.0
-40.0
-50.0
-60.0 bk ianl I i hiSaby
Ed] ni i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts

ZZZZZ

==
SO0V O~NANEWN

[ v ] won [w
2.408 8 GHz -3.9656 dBm
26.079 1 GHz -44.058 dBm
4.956 9 GHz £7.355 dBm
7.4116 GHz 55595 dBm
9.694 2 GHz £5.745 dBm

- —h —nn

I=

ISTATUS.

Tx. Spurious NVNT n20 2412MHz Antl Emission

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 07:47:14 PM Jan 08, 2025
[Center Freq 2.437000000 GHz . #Avg Type: RMS TRACE. - 3456
PNO: Fast ~»— Trig:Free Run Avg|Hold: 3i3 TVPE M ik
IFGain:Low #Atten: 30 dB DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.443 24 GHz
10 deidiv  Ref 20.00 dBm -3.749 dBm
JLog
10.0
000 P
00 f
200
-30.0
400
-50.0
-60.0
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG STATUS

Tx. Spurious NVNT n20 2437MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA
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RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:47:24 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE(] 2345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 3i3 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.431 7 GHz
10 deidiv__Ref 20.00 dBm -3.770 dBm
og
10.0 |
o.oo .
-100
a0 —zrrsTEm|
-30.0
-40.0
-50.0
o)) S— 1 Py
n ni i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts
| [ 1 mwin en
N f 2.4317 GHz 3.770 dBm
2 N f 26.476 2 GHz 43.989 dBm
3 N f 5.023 1 GHz 56.667 dBm
4 N f 7.446 9 GHz 54231 dBm
5 N f 9.748 0 GHz $55.111 dBm
6
7
8
9
10 b
1 o
< | &
IMSG STATUS

Tx. Spurious NVNT n20 2437MHz Antl Emission

RL RF S0Q  AC SENSEINT ALIGNAUTO 07:56:47 PM Jan 18, 2025
[Center Freq 2.462000000 GHz . #Avg Type: RMS TRACE. - 5456
PNO: Fast ~»— Trig:Free Run Avg|Hold: 33 THPE | M Wik
IFGain:Low #Atten: 30 dB DET|P NN MMM
Ref Offset 2.44 dB Mkr1 2.457 26 GHz
10 deidiv  Ref 20.00 dBm -3.385 dBm
JLog
0o
000 .
00 I
200
-30.0
400
-50.0
00
-70.0

Center 2.46200 GHz
Res BW 100 kHz

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG

STATUS

Tx. Spurious NVNT n20 2462MHz Antl Ref
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Agilent Spectrum Analyzer - Swept SA
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RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:56:53 PM Jan 08, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRACE(] 2345 6
PNO: Fast -+~ Trig:Free Run Avg|Hold: 2i2 TPE M i
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.4 dB Mkr1 2.456 4 GHz
10deidiv__Ref 20.00 dBm -4.348 dBm
og
10.0
o.oo
-100
=200 ST
-30.0
-40.0
-50.0 -
B0 b L
a0 ni | i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts
| [~ ] e ew
N f 2.456 4 GHz 4.348 dBm
2 N f 25.459 7 GHz 44,467 dBm
3 N f 4.9719 GHz 56.731 dBm
4 N f 7.5122 GHz 55671 dBm
5 N f 9.668 6 GHz 56.066 dBm
6
7
8
9
10 )
1 o
< | =
IMSG STATUS

Tx. Spurious NVNT n20 2462MHz Antl Emission
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Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
b 2412 Antl -42.74 -20 Pass
b 2462 Antl -57.03 -20 Pass
g 2412 Antl -36.18 -20 Pass
g 2462 Antl -50.95 -20 Pass
n20 2412 Antl -34.96 -20 Pass
n20 2462 Antl -47.47 -20 Pass

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSEINT ALIGHAUTO 07:23:09 PM Jan08, 2025
Eenter Freq 2.412000000 GHz } #Avg Type: RMS TRACE[] - 3456
PNO: Fast —»— Trig:Free Run Avg|Hold: 100/100 TYPE M ettt
IFGain:Low #Atten: 30 dB DET|P MMM
Ref Offset 2.45 dB Mkr1 2.412 51 GHz
10 dBidiv Ref 20.00 dBm 3.423 dBm
JLog
0.0 ’
ooo
100
200
il
-40.0
-50.0
E0.0
|
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG STATUS

Band Edge NVNT b 2412MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q AL SENSEINT ALIGN AUTO 07:23:12 PM Jan 08, 2025
[Center Freq 2.377000000 GHz } #Avg Type: RMS TRACE[[2 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 100/100 TVPE M ik
| IFGain:Low #Atten: 30 dB DET|F MM E
Mkr1 2.413 0 GHz
Ref Offset 2.45 dB
||1L%gB!div Ref 20.00 dBm 3.416 dBm
100 .
0oo
100
-16.58 dBm|
200
300
400
500
00
700
Start 2.32700 GHz Stop 2.42700 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

[ v | FUNCTION | FONCTIONWDD

N f 2.4130 GHz 3.416 dBm
2 N f 2.400 0 GHz £4.077 dBm
3 N f 24000GHz 54077 dBm
4 N f 23980GHz  -39.330 dBm
5
6
7
8
9
10 y
1 @
< | &
IMSG STATUS

Band Edge NVNT b 2412MHz Ant1 Emission
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Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSEINT ALIGHAUTO 07:27:35 PM Jan08, 2025

[Center Freq 2.462000000 GHz } #Avg Type: RMS TRACE[1 - 3456

PNO: Fast —»— Trig:Free Run Avg|Hold: 100/100 TVPE M k-

IFGain:Low #Atten: 30 <B DET|P M MR E

Ref Offset 2.44 dB Mkr1 2.460 98 GHz

10 dBidiv  Ref 20.00 dBm 2.036 dBm
JLog
ot}
ooo
0.0
200
il
-40.0
-50.0
E0.0
|

Center 2.46200 GHz Span 30.00 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG STATUS

Band Edge NVNT b 2462MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSEINT ALIGHAUTO 07:27:37 PM Jan08, 2025
[Center Freq 2.497000000 GHz ) #vg Type: RMS TRACES 2 345 6
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE|Mtihatiihtin
I IFGain:Low #Atten: 30 dB DET|P MM T
Ref Offset 2.44 dB Mkr1 2.460 0 GHz
10de/div__Ref 20.00 dBm 1.712 dBm
og
100 Y
000
0.0
-17.96 b
200 = |
300
400
500 i
500 futul LIPS G Y PRSI I RSSO MEEEY WS
700
Start 2.44700 GHz Stop 2.54700 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| . x____ [ v [ FUNCTION [ FLNCTIO
N f 2.460 0 GHz 1.712 dBm
2 N f 2.483 5 GHz 57.564 dBm
3 N f 2,500 0 GHz 58956 dBm
4 N f 2.499 5 GHz 54993 dBm
5
6
7
8
9
10 b
11 @
< | o
IMSG STATUS

Band Edge NVNT b 2462MHz Ant1 Emission
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:31:52 PM Jan 08, 2025
[Center Freq 2.412000000 GHz ) #Avg Type: RMS TRACE[. - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.417 01 GHz
10 dBidiv  Ref 20.00 dBm 0.757 dBm
JLog
10.0
000 .
00
200
-30.0
400
-50.0
-60.0
-70.0
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMEG STATUS

Band Edge NVNT g 2412MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMSEINT] ALIGNAUTO 07:31:54 PM Jan 08, 2025
[Center Freq 2.377000000 GHz ) #Avg Type: RMS TRACEIL 2345 6
PNO: Fast ~»— Trig:Free Run Avg|Hold: 10110 THPE | it
I IFGain:Low #Atten: 30 dB pET|P NN N
Ref Offset 2.45 dB Mkr1 2.416 5 GHz
10 deiciv__Ref 20.00 dBm -2.588 dBm
o9
10.0 |
0oo Q
-10.0
=200 -19.24 cifim|
300
-40.0
-50.0
ETa ) o PRTHRIT: PPVIRLE T N I IPOTN PRT (Y NTLLRY Y, S Y,
700
Start 2.32700 GHz Stop 2.42700 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| [« [ v [ FUNCTION [ FUNCTID
N f 2,416 5 GHz -2588 dBm
2 N f 2.400 0 GHz -40.768 dBm
3 N f 2.400 0 GHz -40.768 dBm
4 N f 2.3988 GHz -35.424 dBm
5
6
7
8
9
10
1 v
< | @
IMSG STATUS

Band Edge NVNT g 2412MHz Ant1 Emission
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:35:48 PM Jan 08, 2025
[Center Freq 2.462000000 GHz ) #Avg Type: RMS TRACE[. - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.44 dB Mkr1 2.457 02 GHz
10 dBidiv  Ref 20.00 dBm -0.279 dBm
JLog
10.0
000 ‘
00
200
-30.0
400
-50.0
-60.0
-70.0
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMEG STATUS

Band Edge NVNT g 2462MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  Aac SEMSEINT] ALIGNAUTO 07:35:50 PM Jan 08, 2025
[Center Freq 2.497000000 GHz ) #Avg Type: RMS TRACEIL 2345 6
PNO: Fast ~»— Trig:Free Run Avg|Hold: 10110 THPE |IWl btk
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.4 dB Mkr1 2.456 7 GHz
10 deiciv__Ref 20.00 dBm -3.779 dBm
og
10.0 |
o.oo ‘
-10.0
200 -20.22 dBmfl
-30.0
-40.0 %\/
-50.0
600 U r
=700
Start 2.44700 GHz Stop 2.54700 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| [ x [ v ] o [rowo
N f 2.456 7 GHz 3.779 dBm
2 N f 2.4835 GHz 52.442 dBm
3 N f 2500 0 GHz 57.191 dBm
4 N f 2.483 8 GHz 51.232 dBm
5
6
7
8
9
10
1 o
< | @
IMSG STATUS

Band Edge NVNT g 2462MHz Ant1 Emission
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:44:16 PM Jan 08, 2025
[Center Freq 2.412000000 GHz ) #Avg Type: RMS TRACE[. - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.45 dB Mkr1 2.416 98 GHz
10 dBidiv  Ref 20.00 dBm 0.276 dBm
JLog
10.0
000 ’
00
200
-30.0
-40.0 oy
-50.0
-60.0
-70.0
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMEG STATUS

Band Edge NVNT n20 2412MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  Aac SENSEINT ALIGNAUTO 07:44:19 PM Jan 08, 2025
[Center Freq 2.377000000 GHz ) #Avg Type: RMS TRACEIL 2345 6
PNO: Fast ~»— Trig:Free Run Avg|Hold: 1001100 THPE |IWl btk
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.45 dB Mkr1 2.417 0 GHz
10 deiciv__Ref 20.00 dBm -1.314 dBm
og
10.0 i
o.oo
-10.0
00 Marz dB=mI
-30.0
-40.0 Ll
-50.0
-600
=700
Start 2.32700 GHz Stop 2.42700 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| [ x| v ] o [fowo
N f 2.417 0 GHz -1.314 dBm
2 N f 2.400 0 GHz 37.181 dBm
3 N f 2.400 0 GHz 37.181 dBm
4 N f 2.399 1 GHz 34,684 dBm
5
6
7
8
9
10
1 v
< | @
IMSG STATUS

Band Edge NVNT n20 2412MHz Antl Emission
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Agilent Spectrum Analyzer - Swept SA

RL RF 0@ Ac SEMEEINT ALIGNAUTO 07:43:08 PM Jan 08, 2025
[Center Freq 2.462000000 GHz ) #Avg Type: RMS TRACE[. - 3456
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TWPE M il
IFGain:Low #Atten: 30 4B DET|P NN MMM
Ref Offset 2.44 dB Mkr1 2.458 22 GHz
10 dBidiv  Ref 20.00 dBm -0.486 dBm
JLog
10.0
000 .
00
200
-30.0
-40.0 [
-50.0
-60.0
-70.0
Center 2.46200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMEG STATUS

Band Edge NVNT n20 2462MHz Antl Ref

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  Aac SEMSEINT] ALIGNAUTO 07:43:10 PM Jan 08, 2025
[Center Freq 2.497000000 GHz ) #Avg Type: RMS TRACEIL 2345 6
PNO: Fast ~»— Trig:Free Run Avg|Hold: 10110 THPE | it
| IFGain:Low #Atten: 30 dB DET|F MM E
Ref Offset 2.4 dB Mkr1 2.456 1 GHz
10 deiciv__Ref 20.00 dBm -3.710 dBm
og
10.0
o.oo
-10.0
200 -20.48 el
-30.0
-40.0
-50.0
600 LG TN
=700
Start 2.44700 GHz Stop 2.54700 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| [ x| v ] Fmciw [rowo
N f 2.456 1 GHz 3710 dBm
2 N f 2.4835 GHz 53.456 dBm
3 N f 2,500 0 GHz 58923 dBm
4 N f 2.486 3 GHz 47969 dBm
5
6
7
8
9
10
1 o
< | @
IMSG STATUS

Band Edge NVNT n20 2462MHz Antl Emission
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10. 99% OCCUPY BANDWIDTH

Test Requirement: RSS-Gen 6.7

Test Method: ANSI C63.10:2013 Section 6.9

10.1 CONFORMANCE LIMIT

No limit requirement.

10.2 TEST PROCEDURE

The EUT was operating in Bluetooth transmitter mode and controlled its channel. Printed out the test result
from the spectrum by hard copy function.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously

Set RBW = 1-5% of 99% occupied bandwidth.

Set the video bandwidth (VBW) =3*RBW.

Set Span= approximately 2 to 3 times OBW

Set Detector = Peak.

Set Trace mode = max hold.

Set Sweep = auto couple.

If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered and
directly summed in power units. The recovered amplitude data points, beginning at the lowest frequency,
are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as the lower
frequency. The process is repeated until 99.5 % of the total is reached; that frequency is recorded as the
upper frequency. The 99% occupied bandwidth is the difference between these two frequencies.

Measure and record the results in the test report.

10.3 DEVIATION FROM STANDARD

No deviation.

10.4 TEST SETUP

EUT SPECTRUM
ANALYZER

10.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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10.6 TEST RESULTS

Project No.: MAX25021202750018F-1
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Mode Chann<(a|Iv|FHr§)quency 99% Occupied Bandwidth (MHz) Verdict
b 2412 13.094 PASS

b 2437 13.097 PASS

b 2462 13.104 PASS

g 2412 16.622 PASS

g 2437 16.582 PASS

g 2462 16.645 PASS
n20 2412 17.694 PASS
n20 2437 17.754 PASS
n20 2462 17.717 PASS

Agilent Spectrum Analyzer - Occupied BW

RL RF SO0 AC SENSE:INT ALIGH AUTO 07:22:26 PM Jan 08, 2025
Eenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
—s— Trig:Free Run Avg|Hold: 200/200
I | HIFGain:Low H#Atten: 30 dB Radic Device: BTS

Mkr1 2.411514 GHz
Ref Offset 2.45 dB
||1Ln dBidiv  Ref 22.45 dBm 3.5494 dBm
og |
128
245 ’
-7.55
-17.6
-27 B
376
-47 B
-57.6
-67 B
|Center 2412 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 16.7 dBm
13.094 MHz
Transmit Freq Error 46,363 kHz OBW Power 99.00 %
x dB Bandwidth 17.05 MHz x dB -26.00 dB
IMSG STATUS

OBW NVNT b 2412MHz Antl
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Agilent Spectrum Analyzer - Occupied BW
RL R S0Q  AC

Project No.: MAX25021202750018F-1

ALIGMAUTO
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07:24:44 PM Jan 08, 2025

.
[Center Freq 2.437000000 GHz

Center Freq: 2.437000000 GHz

#IFGain:Low

+p. Trig:Free Run
#Atten: 30 dB

AvglHold: 1001100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.456 dB
10 dBidiv Ref 22.45 dBm

Mkr1 2.436514 GHz
3.4838 dBm

Log

128

245

-7.55

176

-7 B

37 B

-47 B

-57.B

57 B

ICenter 2,437 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power 16.5 dBm

13.097 MHz

-1.063 kHz
17.05 MHz

99.00 %
-26.00 dB

OBW Power
x dB

ISTATUS.

RL RF s

OBW NVNT b 2437MHz Antl

SEMNSEINT ALIGMAUTO

07:26:56 PM Jan 08, 2025

[Center Freq 2.462000000 GHz

Center Freq: 2.462000000 GHz

#IFGain:Low

—p. Trig:Free Run
#Atten: 30 dB

Avg|Hold: 100100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.44 dB
10 dBidiv Ref 22.44 dBm

Mkr1 2.462522 GHz
2.9833 dBm

Log

12.4

2.44

-7.56

176

-7 B

37 B

47 B

576

57 6

ICenter 2.462 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power 16.0 dBm

13.104 MHz

-4.999 kHz
17.06 MHz

99.00 %
-26.00 dB

OBW Power
x dB

STATUS

OBW NVNT b 2462MHz Antl
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Agilent Spectrum Analyzer - Occupied BW
RL R S0Q  AC

Project No.: MAX25021202750018F-1

ALIGMAUTO
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07:30:58 PM Jan 08, 2025

.
[Center Freq 2.412000000 GHz

Center Freq: 2.412000000 GHz

#IFGain:Low

+p. Trig:Free Run
#Atten: 30 dB

AvglHold: 1001100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.456 dB
10 dBidiv Ref 22.45 dBm

Mkr1 2.417034 GHz
1.2712 dBm

Log

128

245

-7.55

176

-7 B

37 B b

-47 B

-57.B

57 B

ICenter 2412 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power 17.2 dBm

16.622 MHz

22.098 kHz
20.26 MHz

99.00 %
-26.00 dB

OBW Power
x dB

ISTATUS.

RL RF s

OBW NVNT g 2412MHz Antl

SEMNSEINT ALIGMAUTO

07:33:00 PM Jan 08, 2025

[Center Freq 2.437000000 GHz

Center Freq: 2.437000000 GHz

#IFGain:Low

—p. Trig:Free Run
#Atten: 30 dB

Avg|Hold: 100100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.45 dB
10 dBidiv Ref 22.45 dBm

Mkr1 2.442019 GHz
1.2265 dBm

Log

128

245

-7.55

176

-7 B

37 B

47 B

576

57 6

ICenter 2.437 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

16.582 MHz

-1.044 kHz
20.49 MHz

OBW Power
x dB

STATUS

17.2 dBm

99.00 %
-26.00 dB

OBW NVNT g 2437MHz Antl
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Agilent Spectrum Analyzer - Occupied BW
RL R S0Q  AC

Project No.: MAX25021202750018F-1

ALIGMAUTO
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07:34:54 PM Jan 08, 2025

.
[Center Freq 2.462000000 GHz

Center Freq: 2.462000000 GHz

#IFGain:Low

+p. Trig:Free Run
#Atten: 30 dB

AvglHold: 1001100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.44 dB
10 dBidiv Ref 22.44 dBm

Mkr1 2.465783 GHz
0.091943 dBm

Log

12.4

2.44

-7 56

176

-7 B

76 T

-47 B

-57.B

57 B

ICenter 2.462 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power 16.3 dBm

16.645 MHz

-5.342 kHz
20.45 MHz

99.00 %
-26.00 dB

OBW Power
x dB

ISTATUS.

RL RF s

OBW NVNT g 2462MHz Antl

SEMNSEINT ALIGMAUTO

07:43:19 PM Jan 08, 2025

[Center Freq 2.412000000 GHz

Center Freq: 2.412000000 GHz

#IFGain:Low

—p. Trig:Free Run
#Atten: 30 dB

Avg|Hold: 100100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.45 dB
10 dBidiv Ref 22.45 dBm

Mkr1 2.415735 GHz
0.98340 dBm

Log

128

245

-7.55

176

27 B -

37 B

47 B

576

57 6

ICenter 2412 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

17.694 MHz

24.535 kHz
21.16 MHz

OBW Power
x dB

STATUS

16.9 dBm

99.00 %
-26.00 dB

OBW NVNT n20 2412MHz Antl
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Agilent Spectrum Analyzer - Occupied BW
RL R S0Q  AC

Project No.: MAX25021202750018F-1

ALIGMAUTO
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07:46:17 PM Jan 08, 2025

.
[Center Freq 2.437000000 GHz

#IFGain:Low

+p. Trig:Free Run

Center Freq: 2.437000000 GHz

#Atten: 30 dB

AvglHold: 1001100

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.456 dB
10 dBidiv Ref 22.45 dBm

Mkr1 2.43577 GHZ
0.81679 dBm

Log

128

245

-7.55

176

-7 B

-7 6

-47 B

-57.B

57 B

ICenter 2,437 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

17.754 MHz
3.163 kHz
21.28 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 16.8 dBm

99.00 %
-26.00 dB

OBW Power
x dB

ISTATUS.

OBW NVNT n20 2437MHz Antl

RL RF S0Q  AC SENSEINT ALIGN ALTO 07:48:12 PM Jan 08, 2025
Eenter Freq 2.462000000 GHz Ce_nter Freq: 2.462000000 GHz Radio Std: Nene
—p. Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 244 dB Mkr1 2.460785 GHz
1005/ Ref 22.44 dBm 0.46153 dBm
12?1
244 ’
-7.56
-17.6
-27.8
-376 ]
-47.6
-57.6
-67.6
ICenter 2.462 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1.333ms

Occupied Bandwidth

17.717 MHz
Transmit Freq Error -2.331 kHz
x dB Bandwidth 21.07 MHz

Total Power 16.6 dBm
OBW Power 99.00 %
x dB -26.00 dB

STATUS

OBW NVNT n20 2462MHz Antl
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11. ANTENNA REQUIREMENT

Standard requirement: FCC Part15 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator, the manufacturer may design the unit so that a broken antenna can be replaced by the user, but the
use of a standard antenna jack or electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point operations may

employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted output power of
the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6dBi.

EUT Antenna:

The WIFI 2.4G antenna is FPC antenna, the best case gain for the antenna is 1.28dBi, reference to the appendix Il for
details
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12. TEST SETUP PHOTO
Reference to the appendix | for details.
13. EUT CONSTRUCTIONAL DETAILS

Reference to the appendix Il for details.
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